CONSOLIDATION TEST REPORT

Project: SCI-823-0.00

Source: B-1223

Elev./Depth: 18.0

Sample No.: P2
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LL Pl Sp. Gr. USCS AASHTO .
Saturation | Moisture (pcf) P Ratio
100.3 % 40.4 % 82.0 67 41 2.79 CH A-7-6(48 1.124
MATERIAL DESCRIPTION
Fat clay
Project No. 0121- Client: TranSystems, Inc. Remarks:

Figure




